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Objective: 

RE: ASTM C 1338 
Project It R2011-87 

To evaluate the fungal resistance properties of one insulation material sample as seen in rhc 
ASTM C 1338 - 08 fungal resistance test. 

Test Sample Description: 

I. Poly Max"' 9.4 PCF ½" (100% Polycsrcr Acoustic Panel)

The sample was received as one larger piece from which 2 inch by 2 inch test pieces were cut. 
The sample was tested in triplicate for both sides of the sample. 

Customer Requested Modifications 

None 

Procedure: 

lnoculum was prepared using working fungal stock cultures that bad been incubating for 5 days 
or longer on Potato Dextrose Agar. Tbc test includes the following fungi: 

I. Aspergillus niger A TCC # 9642

2. Penicil/iumfuniculosrm1 ATCC # 11797

3. A.rpergil/11sjlavus ATCC # 9643

4. Aspergillus versicolor A TCC # 11730

5. Chaetamiwn globosum ATCC # 6205

Each fungal culture was adjusted in concentration to 1.0 X I 06 :I: 200,000 spore/mL. Equal 
volumes of each adjusted fungal suspeusion were blended for the final mixed spore suspension. 
Each test piece was placed into a separate sterile Petri dish. The test pieces were allowed 10 
precondition in the test chamber at 30 :1: 2°C and 95 :I: 4% relative humidity for 4 hours prior to 
testing. A.flee pre-conditioning, the te�t pieces were evenly inoculated with the mixed spore 
suspension using a sterile sprayer. Inoculated samples were tbeo placed into the test chamber 
maintained at 30 * 2°C and 95 :I: 4% relative humidity for 28 days. At the end of the incubation 
period, samples were examined at 40X magnification for the presence of fungal growth. A 
comparative item was not submitted by the customer, therefore the test criteria is growth or no 
growth of fungus. 

Individual viability plates of web test organism were prepared by placing approximately 02 mL 
of the prepared spore suspension onto Potato Dextrose Agar. Sterile tilter paper was placed onto 
the surface of Potato Dextrose agar and inoculated with the mixed spore suspension as an 
inoculum viability control. A sterile tongue blade was also inoculated with the blended spore 
su�-peosion as a viability control. See results below. 
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RE: ASTM C 1338 

Project# R2011-87 

Relative humidity and temperature measurement equipment are validated using a Vaisala 
Thermohygrometer and Probe, MI70/ HMP75B that is externally calibrated to NIST traceable 
standards. Relative humidity is internally validated using NlST traceable K2SO4 saturated salts 
that are externally calibrated by an 1SO/IEC 17025 FINAS accredited laboratory, Certificate# 
K008-U00038. Temperature is internally validated using a Cole Palmer Thermometer, Model 
90250-31, Serial # 4463 that is externally calibrated by an ISO/IEC 17025 A2LA accredited 
laboratory, Calibration Certificate# 1681.02. An internally validated Veriteq data logger, Serial 
# 09102083, was also used to verify pre-condition parameters. 

Test Results: 

After 4 weeks of incubation in the C 1338 chamber, the results for the test pieces can be found in 
the data table below. The samples were rated according to the scales below. The test controls 
perfonned as expected, confirming the validity of the test. Individual test organism controls 
confirmed the viability of each test organism used. These results pertain only to the samples 
tested. 

lntcr(!retation of results according to C 1338 - 08 test method 

Growth greater than that on the comparative item shall be considered 
to have failed 

Growth not greater than that on the comparative item shall be 
considered to have passed. 

If no growth is the criterion, any growth shall be considered a failure 

Since no comparative item was supplied by the customer, the criterion used to determine 
Pass/Fail for this test was "growth/no growth" criterion. 

Sample 

Poly Max TM 
9.4 PCF ½" 

( I 00% Polyester Acoustic Panel) 

Description of Growth Pass/Fail 

No fungal growth found on all 
three replicates at 40X PASS 

magnification 
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RE: ASTM C 1338 

Project# R2011-87 

Pictured above are the three replicates tested of sample Poly Max.TM 9 .4 PCF ½" ( 100% Polyester 
Acoustic Panel) and the test controls in the test chamber at Day 21. 

The picture on the left is of the sterile tongue blade control at Day 28 which was inoculated with 
the test inoculum. The picture on the right is of the sterile paper strips at Day 28 that were 
placed on the agar surface and inoculated with the test inoculum. Both inoculum controls verify 
that the test inoculum was appropriate and viable. 
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